ST9000" Plastic
Staple® Attacher

Operator and
Service Manual:
Part No. DT0406-001 Rev. A

A s,

Fastener Division




This Manual is copyrighted with a1l nghts reserved and may not be coped. (i part or i whole,
without the wiilien consent of Avery Dennison Corporation. Avery Dennison makes na
WArTANLY, express of implied. a5 10 i1s accuracy and assumes no liability ansing cut of ils wse by
others

The descripiions and specifications coniained in this Manual were in effect ai the Gme the
Manual was approved for printing. Avery Deanison. whose policy is one of continuous
improvement. reserves the aght to discontinee models ar any time of change spectfications ar
design. without nobee and without incurming abligations or liskilisy.

Copyright © Avery Denpison Corporation, 1993, All rights reserved.
Fine Fabnc. Plastc Swagple, and ST are irademarks of Avery Dennison Comporation.

Avary Dennison Corporation
Fastener Dvvision

One Clarks Hill

Framungham, MA O1701-8 164



Important Safety Instructions

Contents

Chapter 1

Introduction

Chapter 2

Installation

Chapter 3

LInpACing i ST .......... o coessesiomsomsmmsrssrassre enssesmsss st s srsissssraisiss

Mounting the STIOO™ _...........

Mounting the Vertical STIOO™ —.............o..... ..o

Operation

1
P b |

e L2
13

Chapter 4

Loading Fasteners ..

Adjusting the Fasnaner Eut TSRS
[nserting a Fastener into-a {':..a.rmenl,
Inspecting the Fastener Cut ... iemmrmsmmroniesiess

Theory of Operation

-1
vanna 1B
|

. 18

Chapter 5

Parts Replacement

| |

Eemoving the Enclosure ..

Eeplacing the Door heedle Guan:l e e e
Replacing ths Meadlas ... oo oo

Replacing the Ejector Rods ......

Feplacing the Knife ..o s i
Keplacing the Feed Wheel ...
Adjusting the Fead Screw ... e s
Removing the Elector SBAe .......ooammmammmmmmmemmsmsmsrsm

.. 24

.
Ty I
s al

]!
- |



Chapter 6

Replacing the Knife LEVER ... rnississcs sttt sasassssass
Replacing and Aligning the Gears ...,

Replacing the Timer ..o
Replacing the Circuit Board ..
Replacing the Capacitor ...

.Replacing the Solenoid As&embh DRSRE——
Replacing the Motor, Clutch, and Cra_nk .-’u.n'n A&seml:llv
Removihg the Crank Arm ..o e,
R T N e e A T

Troubleshooting

-

ol

18

sl
i
v 44

5

e T

48

Chapter 7

o |

R 1
wlld

Head Stalls or Sbows DOmWm oo e ssiainsmren
Fastener Problems ....vininein:
Epection Problems ...

Raoutine Hiaintunanna and Lubrication

50

Chapter 8

Daily Maintenanoe ...
o N I o s vt o s e e s e s S A

Parts List

s
coans 5

Index




Iimportant Safety Instructions

A warRNING For your safety the information in this manual
must be followed to prevent personal injury or loss
of life.

* The needles are extremely sharp and can cause serious
injury. Keep hands and personal clothing clear of needles
during operation.

* Do not remove the needle guards and do not operate the
machine without needle guards in place.

* Disconnect power to the machine before replacing
needles.

* Do not attempt to remove the cover, or service or
disassemble any component while the ST9000 is
connected to a power source. Disconnect the power cord
before attempting to replace any component.

* Do not operate the ST9000 with the cover removed or
make any attempt to defeat the cover interlock switch.
Moving parts and shock hazard can cause serious
personal injury.

Improper use of lubricants can cause machine

CAUTION
failure and/or damage to the garment.

* Do not use any type of lubricant on the fastener path.
Use only compressed air to clean it.

* Do not use any solvents on the ST9000.







Chapter 1
Introduction

This manual provides ;.1_II of the information required to install, operate,
troubleshoot, and service the Avery Dennison ST9000™ Plastic Staple® Attacher.

The ST fastens garment
size, prcing. and brand-name Fastener
tags to fabrics by inserting 9 ¥ Fabric

Plastic Staple™ fasteners “, p
through the tag and the r—q-ﬂhmﬂ"‘ﬁ

underlying fabrc.

Fasteners

Fabric



Chapter 1



The chapter describes how to install the ST9000.

O Unpacking the STH0

O Mounting the STOO00

3 Mounting the Venical ST9000

O Setting up the STHXN) for operation

Chapter 2
Installation



Chapler 2

Unpacking the ST9000™

“

1. Check the contents of the shipping box. It should contain the following:

1
l
.
I

ST000™ Plastic Staple® Anacher
Operator and Service Manual
Power cords

Reel suppont

2. Remove the ST9O0 and the reel suppon.
3. Remove the power cords, select the appropriate cord. and discard the unused

cord.

O For 200v240 VAC, ULACSA and all other countries, use the cord
labelled 7-60-4270-01.

T For 2000240 VAC, IEC countries. use the cord labelled 7-60-4270-02,
O For 10V120 VAC, Japan, use the cord labelled 7-60-4270-03.

4. Visually inspect the ST9000 and the shipping materials for damage.
33 If the ST9000 is damaged, notify Avery Dennison immediately.

=3 If the shipping box is also damaged. notify the freight carmier as well
as Avery Dennison, and save the shipping materials for the carrier to
Inspect.

10



Installation

Mounting the ST9000™

1. Decide how 1o mount the ST9000.

The STID00 must be bolted to a
stable. heavy work surface,

When shipped from the factory.
it 15 set up as shown to the rght

If you require more clearance
between the ST9000 and the
mounting surface, you can rotate
the base 180 degrees for
overhanging edge of bench
operation.

To reverse the base, remove the
four bolts from the bouwom of the |
base, rotate the base, and replace
the bolts

With the base rotated, the ST9000 will not stand unsupported
without tipping.

A\ WARNING

2. Position the STY000 on the work surface and mark the location of the four
micunting holes in the base,

3. Dnll four mounting holes in the work surface for the mounting bolts.
4. Bolt the ST9000 to the work surface.

11



Chapter 2

Mounting the Vertical ST9000™

The Vertical STHXN™ can be mounted for either left or right hand operation.
1. Decide how to orient the Vertical ST9000.

When shipped from the factory,
the reactor arm extends from the
leefe.

If you prefer. you can reverse the
reactor arm so it extends from
the right.

- Frame
-

_— Block

Ta reverse the reactor arm.
unbolt the frame, block, and
reactor arm from the base. Then
flip the base over and remount
the frame, block, and reactor
Arm.

2 Position the ST9000 on the work surface and mark the location of the six
mounting holes in the base,

3. Dnll six mounting holes in the work surface for the mounting bolts.
4. Bolt the Vertical ST9000 (o the work surface.

12



Installation

Setting Up the ST9000™

1. Position the reel support in the top of the STH000 as shown below.

2. Open the front door.

3. HEemove the shipping restraint screw.

Shipping
reatralmt —.__
SCrEw )

NOTE  Keep the shipping restraint screw. If you need to ship the unit, you
miust use this screw © lock the head in mud-cvele, as follows:

Lower the head by actuating the machine and opening the door
before the machine can complete one cycle. Manually raise the head

until you can thread the screw into the tapped hole, then tighten the
SCrew,




Chapter 2

14

4. Make sure the power switch is in the OFF position (0), then plug the power cord
inte the power cord receptacle on the STH000.

Power cord

receptaclie on
left side

- Foot switch
‘ receptac|e
|
| . Power
switch
5. Plug the foot switch cord into the foot switch ;'l:_c_:p-lach:- -
MNOTE | [f you are not using the optional [
Avery Dennison foot switch, you can
order an Avery Dennison actuator
connector (Part 0-016-489-01) and
use your own food switch.
A wiring diagram for the acruator
Switch

| connector is shown here,

6. Connect the power cord 1o an electrical outlet and tum the ST power
switch from OFF (0) to ON (1).



Chapter 3
Operation

The chapter explains how 1o operate the Avery Dennison ST9000,
O Loading fasteners

J  Adjusting the fastener cut
3 Inserting a fastener into a garment

O [Inspecting the fastener cut

15



Chapter 3

Loading Fasteners

2
3

16

‘Tum the power switch 1o OFF (0).
Open the front door of the STH0

Place a reel of fasteners on the reel support with the fasteners coming off the
top of the reel. Check that the reel rotates freely,

Front

Cut the end of the fasteners

midway berween two rungs. One

| -~ tastener
I ___.-"' T p-ll:l:h

Feed the fasteners through the upper slot on the front of the ST9000. (Refer 1o
the fastener feed diagram inside the front door, if necessary).




Operation

6. Feed the fasteners into the plastic guide above the feed wheel.

- Feed guide

;L - F:Eﬂd the fasteners down behind the feed wheel.

8.  Tum the feed knob clockwise to advance the fasteners down throu gh the knife
bBlock.

9. Continue tuming the feed knob until the knife is centered between two fastener

' 0 .

E‘\ Knite
HHWI:E
[

17



Chapter 3

Adjusting the Fastener Cut

If the knife is not centered between two fastener rungs, you must adjust the
fasteners position.

1. Push the feed knob in to disengage the feed wheel, then turn the feed knob
counterclockwise, backing out one fastener

2. Release the inward pressure on the feed knob, then tumn it clockwise until the
knife is midway between two rungs

3. Repeat this process until knife is centered between two rungs

Inserting a Fastener into a Garment

1. Place the garment and tag between the reactor plate and the needle guard.

The needles are extremely sharp and may cause serious injury.
Keep hands and personal clothing clear of the needles during
operation. Do not remove the needle guards and do not operate the
machine without needle guards in place. Disconnect power to the
machine before replacing needles.

A waRNING

2. Press the foot pedal to actuate the machine.

MOTE | The front door is equipped with an electrical interlock switch that
disables power when the door is opened. The door must be
completely closed 1o operate the ST9000.

3. Reposition the garment for the next fastener and press the foot pedal.

4. Continue the process until the garment is fully tagged.

18



Operation

Inspecting the Fastener Cut

1. Inspect the fastener to see if it is inserted into the fabric correctly.

Inserted in Fabric Cut Fastenar

Ve ——

2 Adjust the fastener cut if necessary (see page 18)




Chapter 3



Chapter 4

Theory of Operation

This chapter describes the operating principles of the STI000.

You should read this chapter if you are responsible for troubleshooting and
repairing the ST9000.

The ST9000™ Cycle

The STR000 inserts a single Plastic Staple™ fastener each time the operator
actuates the foot switch {or other.actuating switch). Typically, the fastener
attaches a ticket to a piece of fabric.

Each time the operator presses the actuator. the ST9000 completes a single cvele.
then comes to rest again,

The following descnibes one cycle.

3O When the ST9000 is mumed on, the motor is continuously munning. The
solenoid arm engages a cog on the spring wrap clutch, holding the clutch
disengaged.

pin
O When the operator presses the foot switch, the timer activates the s-:n::-lém:rid,
retracting the solenoid arm which engages the clutch.

O The clutch is engaged long enough to tum the crank arm through one
revolution. A pin on the end of the rotating crank arm moves the head
down,

21



Chapler 4

O Asthe head starts down, a cam inside the head pushes a lever which moves
the knife, cutting the fastener.

T Asthe head moves down, gears inside the head drive the gjector rods down
faster than the rest of the head. The ejector rods drive a fastener out the
needles and through the garment.

" Ejector Hend
slide - ¢ assembly

@ When the head comes up, the feed pawl engages the ratchet on the feed
wheel. advancing a new fastener into the cut position

- Asthe crank arm completes one rotation. the solenoid arm contacts the cog
on the spring clutch. This disengages the cluich, stopping the head in the
ratsed position and allowing the motor to idle.



Chapter 5
Parts Replacement

This chapter descnbes how to remove, replace. and adjust the field serviceable
components in the STS000

Required Tools

Smiall and medium flat blade screwdrivers
Small Phillips-head screwdnver

Pair of needle-nosed pliers -

Set of metric ball-end Allen wrenches
C-ring pliers '

Small hammer

QQQoaoogao

Small punch

d

fmm open end wrench

Dparational Check

MOTE | After repair or reassembly, aiways perform the following
operational check.

1. Replace the ST9000 enclosure and needle guard.

Do not operate the machine with the enclosure and needle guards
removed. Needles and moving parts may cause serious personal
injury.

2. Make sure the Power Switch is OFF (0) and plug in the power cord. The
STH000 should not cycle.

3. Tum the Power Switch ON (1). Check that motor 18 running.
Press the foot switch, The ST2000 should cvele once and then stop

5 Load fasteners and test for comrect fastener cut and insertion.

=l



Chapler 5

Removing the Enclosure

Do not attempt to remove the enclosure, or service or disassembile
any component while the ST9000 is connected to a power source.
Disconnect the power cord before attempting to replace any
component.

A WARNING

Do not operate the ST9000 with the enclosure removed or make
any attempt to defeat the enclosure interlock switch. Moving parts
and shock hazard may cause serious personal injury.

1. Unplug the unir.

Remove the fastener reel

Remove the fastener reel holder

Remove the four screws holding the enclosure to the frame,

Open the front door.

D omoE oW

Slide the enclosure to the rear and remove.

24



Parts Replacemeant

Replacing the Door Needle Guard

Door needie
guard -

Dizassembly
1. Open the front door,
2. Remove the four screws holding the door needle guard.

3. Remove the door needle guard.

Do not operate the machine with the needle guards removed.
Needles and moving parts may cause serious personal injury.

Assambly
1. Position the door needle guard in the front door.
2. [Insert and tighten the four screws.



Chapter 5

Replacing the Needle Guard

Heedla
guard -

Disassembly
1. Cpen the front door.
2 Remove the four screws holding the needle guard.

3. Remove the needle guard.

Do not operate the machine with the needle guards removed.
Needles and moving parts may cause serious personal injury.

i\ WARNING

Assembly
1. Position the needle guard.
2  Insert and tighten the four screws.



Parts Replacement

Replacing the Needles
Headle lock
o BETEW
rd ™,
v « Sealloped
Naeclien = EET cut in
el
Disasseambly

Needles are extremely sharp, and can puncture the skin with very
little pressure. Use extreme care when handling.

A WARNING

1. Unplug the unt,

2. Open the front door.

3. Remove the needle lock screw.

4. Remove the needle,

Assembly

1. Insert the needle, with the scalloped cut in the needle facing the back of the

ST,
2. Insert the needle lock screw. (If necessary, rotate the needle so the screw fits
into the scalloped cut in the needle.)

3. Tighten the screw,

NOTE | The screw lock is designed to prevent squeezing of the hollow
needle by the needle lock screw. Afier the needle lock screw is
tightened, the needle may still appear to be loose. This is a normal
condition and will not adversely affect fastener insertion.



Chapter 5

Replacing the Ejector Rods

Disassembly

1. Unplug the uni.

2  Open the front door.

3. Loosen the screw holding the ejector rod washer.
4. Rotate the washer 10 free the ejector rods.

5. Remove the ejector rods.

Assembly

Insert the bottom of the ejector rod into the hole in the knife block.

Insert the top of the ejector rod into the hole and channel an the ejector slide,
Repeat steps | and 2 for the second ejector rod.

Rotate the ejector rod washer so that it covers both ejector rods.

L A

Tighten the screw.



Parts Replacement

Replacing the Knife

Disassembly

1. Unplug the unit.

2. Open the front door,

3. Remove the needle guard (see page 26)

4. Remove the needles (see page 27).

5. Remove the two screws on the bottom of the needie holder.
6. Hemove the needle holder and the kmife.

Aszsembly
1. Orient the knife with the flat side facing up




Chapter 5§

=~

Position the square hole in the knife over the square projection that dnives the
knife.

Position the needle holder in the needle holder block. aligning the locator pin
in the hole in the needle holder block.

Start the screws, Do not tighten the screws in all the way.

Check that the knife moves back and forth easily and is seated squarely in the
needle holder block:

Make sure the needle holder 15 seated squarely in the needle holder block.
Tighten the screws.
Double check 1o make sure the knife moves in and out freely.



Parts Replacement

Replacing the Feed Wheel

Disassembly
1. Unplug the uni.

2. [isconnect the pawl spring.

31



Chapter 5

3. Remove the two screws holding the left suppont plate, then remove the plate.

4. Remove the two screws holding the right suppon plate, then remove the place
and feed wheel.

S. Loosen the set screw on the feed knob, then remove the knob and spring

6. Hemove the rig.ht support plate from the feed wheel shaft.

—

1. Slide the right support plate over the feed wheel shaft. (Countersunk holes on
the plate face our.)

2 Replace the feed knob spring and knob and tighten the set screw.

3. Reauach the rght support plate to the head.

4. Reattach the left supporn plate.

5.

Reattach the pawl spring.



Parts Replacemant

Adjusting the Feed Screw

The feed screw adjusts to
advance one fastener pitch
only,

The feed screw is ser ar the
Sfactory to advance only one
fastener for each cycle and
should not require '
adjustment in the field,

However, if you encounter feed problems where the machine is feeding no
fasteners, /2 fastener, or 1-1/2 fasteners for each cycle, you should adjust the
feed screw as described below

Feed screw — =
and Lock nut

Open the front door,
Loosen the lock nut.
Back the feed screw all of the way out.

Close the front door and eycle the machine once. (The fasteners will not feed.)

noEwop o

Tumn the feed screw slowly down until only one fastener is feeding per cyvcle
for 25 consecutive cycles. (It does not matter whether the fasteners are heing
cut midway between two rungs. You will adjust the fastener cut in step 9,
below.)

Tum the feed screw down two additional turns.
Tighten the lock nut,
Actuate the machine 25 times to check adjustment.

B opE N om

Refer to Adjusting the Fastener Cut on page 18 to adjust the fastener cut

23



Chapter 5

Removing the Head Assembly

Disassembly

1. Unplug the unit.
2. Remove the reel support and the enclosure,
3. If the ejector slide has not been removed from the head, proceed to step 4,

If you have already removed the ejector shide from the head, you must insert a
long thin screw driver (or similar ool approximately 2.5 mm in diametar)
through the hole on the left side of the head.

This tool must engage the teeth on the small gear to prevent the gears from
moving. This ensures that the head remains correctly aligned with the rack
after you remove the head.



Parts Replacement

4. Remove the three screws on each side plate, then remave the side plates.

Side
— plate

5 Remove the he:-ud-

Assembly

1. Place the crank bushing in the middle of the horizontal track on the back of the head.
2. Rotate the crank arm so the drive pin is at top dead center

If the ejector slide had been removed and the rool was used to lock the Bears,
proceed 1o step 4.

3. Onent the ejector slide to make the top of the slide fMlush with the top of the
slide’s guide track.

4. Replace the head, making sure that the crank arm drive pin is in the hole of the
crank bushing.

5. Replace the two side plates.



Chapter 5

Removing the Ejector Slide

1. Unplug the unit.
2. Remove the feed wheel assembly (see page 31).
3. Remove the four screws holding the feed guide, then remove the feed guide.

Ejector slide
LY

4. Eemove the four screws from the two screw plates holding the ejector shde,
remove the plates and the epector shde.



Parts Replacemant

Replacing the Knife Lever

_ Knife lever

e Knife lever

Enite lever
shaft |

spring —

Disassembly

Unplug the unit.

Remove the feed wheel assembly (see page 31).

Remove the feed guide and the ejector slide (see page 36).
Dusengage the spring from the bottom of the knifé lever.
Remove the snap ring from the left side of the knife lever shaft.

Slide the shaft out and remove the lever and spring.

Assembly

pa

Insert the knife lever shaft through the right side of the head, the knife lever,
and the spring.

Hoock the spring to the bottom of the knife lever.

With the crank arm at top dead center, replace the ejector slide, positioning the
top of the ejector slide fMlush with the top of the slide's guide track.

Holding the ejector slide in place, replace the ejector slide side plates.
Replace the feed guide.
Replace the feed wheel assembly.

ar



Chapter 5

Replacing and Aligning the Gears

. Gear | | - Ejector

shaft ~——__ L e
o =]
I

= ]

|

|

|

it =

i |
foad £ EER
S .

MOTE | The gears only need to be aligned if you replace themn or if you
removed the head when the ejector slide was removed and you
didn't keep the gears aligned by inserting a tool into the alignment
hole in the lefi side of the head (see page 34).

Disassembly

Unplug the unt.

Remove the feed wheel assembly (see page 31)

Remaove the feed guide and the ejector slide {see page 36).

Remove the knife lever (see page 37).

R

Remove the retaining ring from the left side of the gear shaft.

Retaining __
ring e




Parts Aeplacement

Remove the gear shaft from the head. removing the gears.

Assembly

10
11.
12

13
14,

Hold the gears in the gear slots cut in the head, with the large gear on the right.
[nsert the gear shaft through the right side of the head and the gears.

Replace the snap ning on the left side of the gear shaft.

Rotate the gears so ll.'lal the white timing mark on the large gear 15 in the front.

Align the white timing mark with the bottom tooth of the ejector slide when
the head is off the machine.

Align
tops

Housing _
o

Crank ),
arm pin

Replace the head by aligning the top of the ejector slide with the top of the
slide’s guide track.

Make sure the crank arm pin is at top dead center, then insert the crank arm pin
into the crank bushing.

Replace the head side plates and screws.

Remove the ejector slide.

Replace the knife lever and spring.

Lubncate the gears with grease (see Lubrication on page 54).

Replace the ejector slide, positioning the top of the ejector slide flush with the
top of the slide’s guide track.

Replace the feed guide.
Replace the feed wheel assembly.

43



Chapter 5

Replacing the Timer

Disassembly

1. Unplug the unir.

2. Remove the reel support and the enclosure.

3. Release the spring clip holding the timer to the circuit board.
4,

Eemove the timer from the circuit board,

Assembly

1. Insert the timer in the socket on the circuit board.

2. Replace the spring clip holding the timer to the circuit board.
3. Replace the enclosure and reel suppon.



Parts Replacement

Replacing the Circuit Board

Clrcuit
" board

Dizsassembly

1. Unplug the unit. )

Remove the reel suppor and the enclosure.

Dvisconnect the four color-coded two-pin connectors from the circuit board

Disconnect the three pin connector,

;o W

Disconnect the small two-pin connector. { You may need to press a sharp tool
in the hole on the side of the sockeat to release the connector.)

Remove the three screws holding the circuit board.
Kemove the circuit board.

o

Azsembly

Position the circuit board so the three holes in the board align with the screw
holes in the frame.

=

Insert and tighten the three screws.
Connect the small two pin connector.
Connect the large three pin connector.

Connect the four color-coded two-pin connectors.

LI

Replace the enclosure and reel support.

41



Chapter §

Replacing the Capacitor
| |=
. D, |
s |
L R j... --_..____.CEpu:it-nl
= |
= A =
Disassembly

1. Unplug the unit.
Remove the reel support and the enclosure.

Remaove the circuit board (see page 41).

B2 owop

Remove the two ground screws,

B Pawer
.- conneclor

| Capacitor
= - ——— mounting
Ground — - SCTEW
SCraws

5. Release the power and actuator connectors from the frame by squeezing the
tabs on the side of each connector and pushing the connector outward.

6. Grasp the capacitor bracket with needle nose pliers to prevent the capacitor
from falling into the frame.

7. Remove the screw holding the capacitor, then remove the capacitor.



Parts Replacemeani

1. Grasp the capacitor bracket with needle nose pliers and position the capacitor
upside down in the hole under the circuit board.

2. Insert and tighten the screw that holds the capacitor,
3. Replace the three ground wires and the two ground screws, then tighten the

SCrews.
4. 5Snap the power connector and the actuator connector into the frame.

5. Replace the circuit board, then insert and tighten the three screws that hold the
circuit board.

6. Connect the six connectors to the circuit board.

7. Replace the enclosure and the reel suppon.



Chapter 5

Replacing the Solenoid Assembly

44

. Solencid
Solenoid “ cover
bracket - ™
[ _ Salenoid
Disassembly
1. Unplug the umt.
2. Remove the reel support and the enclosure.
3. Remove the six screws holding the solenoid cover, then remove the cover.
4. [hsconnect the solenoid's connector (blue two-pin) from the circuit board,
5. Remove the four screws holding the solenoid bracket 1o the mount.
Azsembly
1. Position the solenoid assembly so the four holes in the solenoid bracket align
with the four holes in the mount.

2. Insert the four screws and tighten.

Connect the solenoid’s connector (blue two-pin) to the circuit board.

Replace the solenoid cover, passing the solenoid wires through the notch in the
COVET.

Insert and tighten the six screws holding the solenoid cover.

Replace the enclosure and the reel suppor.



Fars Replacement

Replacing the Motor, Clutch, and Crank Arm Assembly

Disassembly
Unplug the unir.

—
u

2. Remove the reel support and the enclosure.
3. Unplug the motor, interlock switch, solenoid, and light connectors from the
circuit board.

4. Eemove the ground wire from the mator housing.

5. Remove the four bolts from the bottom of the frame that secure the mount.
6. Raise the motor assembly and disconnect the two wires to the power switch.
7. Remove the motor, clutch, crank arm, and mount as one assembly.

45



Chapter 5

8. Remove the four bolts holding the motor to the mount.

9. Remove the motor, clutch, and crank arm from the mount. (If necessary, gently
tap the collar from inside the mount to release ir.)

Assembly

1. Make sure the head is in the top position.

2. Make sure the crank bushing is in the center of the honzontal track on the back
of the head.

3. Make sure the crank arm pin is at top dead center.

D ——— — —

4. Insert the motor, clutch, and crank arm assembly into the mount.

5. Slowly insert the assembly into the frame. You must insert the pin extending
from the crank arm into the bushing on the back of the head.
6. Press the collar into the hole in the frame.

7. Replace and tighten the four screws that hold the motor, clutch, and crank arm
assembly to the mount.

-

Connect the two wires to the power switch.

9. Replace the motor, mount, and head assembly in the frame, then insert and
tighten the four screws that secure the mount.

10. Replace the ground wire on the motor housing.

11. Connect the motor, interlock switch, solenoid, and light connectors from the
circuit board.

12. Replace the enclosure and the reel suppor.



Parts Replacement

Removing the Crank Arm

Disassembly
1. Unplug the unit,

2. Remove the motor, clutch, and crank arm assembly (see page 45).
3. Remove the three screws holding the crank arm to the clutch.

4. Remove the crank arm.

Assembly
1. Make sure the collar is on the drive shaft before replacing the crank arm.

2. Place the crank arm on the face of the clutch, aligning the smaller pin on the
crank arm with the cog on the clutch.

3. Insert and tighten the three screws,

47



Chapter 5

Removing the Clutch

Disassembly
1. Unplug the unit.
Remove the motor, clutch. and crank arm assembly {see page 45)

Remove the crank arm | see page 47).

Bowop

Remove the spnng pin that goes C':Jmil:l[ttl:lf-' through the clutch and drive shaft
by tapping gently with a small hammer and punch.

Clutch spring
= iR

5 Remove the clutch.

Assembly

Place the clutch on the drive shaft.

Align the pin hole in the clutch with the pin hole in the drive shaft.
Gently tap the clutch spring pin into the hole.

B opop o

Reassemble the motor, clutch, and crank arm assembly.



Chapter 6
Troubleshooting

This chapter describes symptoms, possible causes, and solutions for problems you
may encounter when operating the ST9000,
The symptoms are divided into four categones:
O STHNK doesn't actuate {head does not move)
O Head stalls or slows down
Fastener problems

m
O Ejection problems

Operational Check

MOTE | Afier repair or reassembly, always perform the following
operational check

1. Replace the 5T9000 enclosure and needle guard.
Do not operate the machine with the enclosure and needle guards

removed. Needles and moving parts may cause serious personal
injury.

A WARNING

2. Make sure the Power Switch is OFF {©) and plug in the power cord. The
STHHK) should not cvele.

3. Turn the Power Switch ON (1). Check that motor is running.
4. Press the foot switch, The ST9000 should cycle once and then stop.

5. Load fasteners and test for correct fastener cut and insertion

49



Chapter &

ST9000 Doesn't Actuate

T e

| Symptom Probable cause Action
. STH0H ._'ru:.-m-'Tan:lu:u-:. Power is off . Check that 5TS000 is plugged in and power
malar nol runmng 15 an
| Fromt door i::nud fully closed Close door,
Faulty electrical connections Check for loose or disconnected wires

ST doesn 't actuate, Timer is bad | Replace umer.
mior is idling e :
Sodenoid 15 bad Replace Solenoid.
Faulty electrical connections Check for loose or disconnecied wires,

| Faulty foor switch - Replace fool swilch.

Turn off the power, then twrn power back

Crcling constanily Timee.gr solenoid is bad
; an

[
[F it immediately starts cycling

' conbinuously, it is probably the solenoid.,
| possibly the timer

If the ST000 is not continuously cyeling.
actuate it once. IF it begins cycling
[ ; continuwously again, replace tmer.

Intermitiant eycling | Faulty foot switch | Replace the foot switch.

e —

Solenoid is bad Replace the solenoid. If replacing solenosd
doesn’t fix the problem. replace timer.




Troubleshootling

Head Stalls or Slows Down
e T T T T S

i Symptom Probable cause ! Action |
Head jamming in down Worn cluich Shut off the STSO0D, Pull ,‘-_cad-up manually
POSILIon and try again. Inspect clutch and replace if

[ WOrmn.

Penetration problems, of Worn clutch [nspect clutch and replace if woen.
head jamming in material

thar 11 worked in before Bent or broken needle

Replace needle, |

Slow cycling (Head moves
up and down slower than
: morrmial. b |

Worn clutch Inspect cluch and replace if worn,

Fastener Problems
*

Symptom Probable cause Action
e . & A i g -
Feed jam of fasteners Bad fastener cut Back out and recut fastener end. Then |

refeed fasteners

Mot feeding one fastener pitch | Adjust feed screw

| Contamination of the feed gurde, | Clean the fastener path with compressed

needles, or needle holder gir. [ See Warning below.)
| Fastener not being cut Knife incorrectly installed or Make sure the flat edge of the knife is
dull | facing up
Broken knife cam spring | Replace spring.
Maore or less than one Feed screw out of adjusiment [ Adjust serew

fastener feeding each cycle

l Fastener not being cut in Feed knob out of adjustment Adjust by pushing in feed knob
center

A WARNING Always wear eye protection when using compressed air.

-1



Chapter B

Ejection Problems
I e T —

Symptom Probable cause | Action

Fastener not ejecting Bent-ejector rods | Replace rods.

| Ejector rids bending | Ejector slide not installed Readjust slide.
| | comectly -

I e 1
[ Enife too tight i Check that knife can move freely.

| Broken knife lever spring I Replace spring,




Chapter 7

Routine Maintenance
and Lubrication

This chapter describes the routine maintenance and lubrication that the ST3000
requires.

Daily Maintenance

You should blow out the Plastic Staple path daily with compressed air to remove
dust and any contaminanis

This is the only daily maintenance required

CAUTION Do not use any type of lubricant on the fastener path. Use only
compressed air to clean it. Do not use any solvents on the STI00M).

Always wear eye protection when using compressed air.

53



Chapter 7

Lubrication

You should lubricate the ST9000 approximately every six months or one million
cycles,

The following areas should be lubricated with a light grease:

Stationary

Feead
ratchel -
anti-back
plale

Sides of
ejector slide

bushing
i Crank

bushing
track |

54



Routine Malntenance and Lubrication

The following areas should be lubricated with a light sewing machine oil:

Knife cam~
roller

" Knife laver
pivot

. mnld ) I‘!‘

lever pivots




Chapter 7



Chapter 8

Parts List

This chapter contains an illustrated parts list to enable you to locate parts you
require to maintain and service the ST9000 Plastic Staple Attacher,

To lecate part numbers and descriptions, match the key numbers in the illustrations
with the key number column in the parts list.

Ordaring Parts
To order a replacement part, contact:

Avery Dennison Corporation

Fastener Division Customer Service

One Clarks Hill

Framingham, MA 01701-8164

Telephone: 1-800-225-5913 {Qutside MA)
Telephone: S08-879-0511 15300 iInside MA)

You will need to supply the following information:

3 The Avery Dennison part number and description from the list in this
chapier,
3 The medel number and serial number from the name plate on the STS000.

Factory Service

Depot factory service is available. Contact your local Fastener Division sales
specialist,



Chapter 8

Enclosure, Frame, and Reactor Arm

58



Key # | Part Number Description Qty.
| DTO002-001 Assembly, frame I
2 DTO0OT-001 MNeedle guard I
3 DTO029-001 Button screw M4 x Bmm 4
4 (28040 242 Lok washer M4 4
5 026040136 | Washer M4 4
f DTOH08-001 Assembly, reactor arm I
7 DTO0 L0001 Reacior plate, Standard STS000 I
8 (] BB | Screw M4 x 8mm 2
2 O2E040- 243 Lock washer M4 2
{1 DTO012-001 Base I
L D18089-531 Screw ME x 95mm 4
12 023080-242 Liock washer M3 4
13 025080-132 Washer M3 4
i4 DTO0 1 3-001 Assembly, enclosure |
L5 C¥TON | B-001 Spring, front doer l
I6 (3300-631 Screw M3 x 6mm 2
L7 028030-242 Lock washer M3 2
k3 DTO022-101 Fin. hinge 2
19 DTOh27-001 Droor, needle guard L
n (1 B300-631 Screw M3 x 6min 4
g | DTO02E-001 Washer M3 x 12 4
2 DT0024-001 Door, enclosure I
23 DTO029-001 Bution screw M4 x Bmm 4
4 023060242 Lock washer M4 4
25 0260401 36 Washer M4 4
26 DTO030-001 Reel support 1
27 O180&1-531 Screw M6 & | 5mm 4
28 D2B(K0-242 Lock washer M6 4
29 DTO036-001 Reactor plate. Vertical ST9000 1

Parts List



Chapter 8

Head - Extermal Parts 1




Key # | Part Numbear Description Qty.
30 DTN 37-001 Feed collar I
3 D00 38-001 Feed gear 1

2 DTOL39-001 Feed shatt I
33 | DTOI40-001 Key 1
34 DTO0I41-001 Clutch, ratchet p
15 D18303-03] Screw M3 x 30mm 2
34 026030-232 Washer M3 2
7 O28030-242 Lock washer M3 i
18 (K 806A0-142 Coring &M I
9 DTO143-001 Feed ratchet l
40 | DTO158-001 Screw M3 x 8mm 2
41 DT 44-0001 Assembly, support plate right [
42 OI8401-031 Screw M4 x 10mm 4
43 O2E040-242 Lock washer M4 4
+ DTO147-001 Assembly, suppor plate left I
45 DTO149-001 Pawl spring I
46 DT $0-001 Anti-back, ratchet 1
47 D1RI00-631 Screw M3 x 6mm 1
43 023030-242 | Lock washer M3 I
49 DTOLE1-001 Feed knub I
a0 DT 52-001 Feed spring 1
L] 025060-232 Wisher M& I
52 DTaL54-001 Feed lever L
53 DT 53-001 Feed pawl I
54 DTO 56-001 Spacer M6 2
55 OI8401-231 Screw M4 x 12mm i
56 O2B040-242 Lock washer M4 2
57 D26040- 136 Washer M4 2
58 DTO212-001 Feed stop I
59 012502-531 Screw M5 x 25mm 1
)] 02 1 500-305 MNut M5 i
£l DTO229-001 Screw M4 x 20mm 2

Parts List

g1



Chapter 8

Head - Extermnal Parts 2




Key # | Part Number Description Qty.
70 DTO117-001 Block, needle holder |
TI 01 8401-031 Screw M4 5 |Omm 4

2 023040242 Lock washer M4 4
73 DTOLIE-001 Knife block !
T4 O B400-E31 Screw M4 & 3mm z
75 (23040-242 Lock washer M4 2
Tt D01 1%-001 Knife I
rL DT 20001 Assembly, needle holder 1
73 013401-53) Screw M4 x 15mm 2
79 (2R040-242 Lock washer M4 2
&0 DT0122-001 Screw, neadle lock 2
2l T-60-4508-1 Needle, Plastic Staple™ Fine Fabric™ 2
B2 DT 25-001 Ejector slide |
83 7-60-2733-01 L Ejector rod 2
54 DTO128-001 Ejector rod washer I
RS DTOI58-001 Screw M3 x 8mm 1
86 DT0129-001 Screw plate 2
a7 DT 30-001 Upper feed guide i
88 | DTO159-001 Button screw M4« 10mm | 4
9 (26040-1 36 Washer M4 4
o) D2B040-242 Lock washer M4 4
91 DTO131-001 Assembly, feed guide |
g2 DTO135-001 Guide plate 2
o3 O18300-631 Screw M3 x 6mm 2
94 1 02BO30-242 Lock washer M3 2
25 026030-232 Washer M3 2
g6 OI3400-831 Screw M4 x Emm 4
97 O26040- 1 36 Washer M4 4
8 (2B040-242 Lock washer M4 4
o9 DT 24001 Bushing, crank I

Parts List



Chapter 8

Head - Internal Parts




Key # | Part Number Description Oty.
10 DTO103-001 Housing I
111 DTO106-001 Guide, knife lever 2
112 DTO226-001 Screw M4 x Emm 2
13 47301-842 Spring pin M3 I
114 DTOI0E-00] : Cear, ejector l
[15 DTN 0R-001 Shaft, gear I
L& (4 B060- [ 42 C-Ring M6 2
17 DTOIL0-001 Assembly, knife lever 1
13 DTOL12-001 Shafi, knife roller 1
e D4 B060- 142 C-Ring M6 2
120 | DTD113-001 Knife roller l
121 | D18300-831 Screw M3 x Smm L
122 N28030-242 Lock washer M3 I
123 | 026030-232 | Washer M3 1
124 DTO15-001 Spring, knife lever 1
123 DTN 16-001 Shaft, knife lever 1

Parts List



Chapier 8

Motor and Drive Train




Key # | Part Number | Description | Qty.
30 DTO202-001 Lubassembly, mount I
131 DT06-001 Support, knife cam l
132 DTO14%-001 Pawl| spring l
133 | 50613001 Spring post -
134 D12300-531 Screw M3 x Smm 1
135 | DTO207-001 | Knife cam I
36 DTO209-001 Shaft, knife cam I
137 O26040- | 36 Washer M4 |
138 1E401-031 Screw M4 x 10mm 3
139 D280:0-242 Lock washer M4 3
140 DTOZ10-001 Rack, stationary 1
[41 3300-331 Screw M3 x 10mm 1
142 | (028030-242 Lock washer M3 |
143 DTO211-001 | Mount clamp 2
44 DTO226-001 Serew M4 x Bmm f
145 225580-001 Steel tie w5 I
148 DTO231-001 Bracket, front safery l
149 OI8300-831 Screw M3 x Bmm £
150 D28030-242 Lock washer M3 2
151 DT0232-001 Bracket, rear safety [
154 DTO213-001 Aszembly, motor 10001 20V 1
155 DTO216-001 Assembly, motor 2000240V i
156 DTO218-001 Clutch I
157 | 047303-642 Spring pin 5x36 I
|58 DT0O219-001 Ring, motor support I
159 DTO220-001 Assembly, crank arm 1
160 DI8501-231 Screw M5 x 12mm 3
161 02B050-242 Lock washer M5 3
163 D1B068-531 Screw M6 x BSmm 4
164 02R060-242 Lock washer M6 4

Parts List



Chapter 8

Electrical




| Key # | Part Number | Description Qty.
170 | DT0234-001 | Assembly, capacitor 1007120V I
171 DTO235-001 Assembly, capacitor 200/240% I
172 | 38353-001 Screw M4 x 3mm I
[73 DT0301-001 Assembly, sobenoid L0 20V I
174 | DTO311-001 Assembly, solenoid 200/240% l
75 O1E401-031 Screw M4 x 10mm 4
176 02G040- 136 Washar Md 4
177 DTO344-001 PC board 10001 20V l
178 DTO345-001 PC board 200v240V L
1m 1 38853-001 Screw Md x Bmim 3
(a0 026040 | 36 Washer M4 3
181 DTO346-001 Timer [00S120V I
182 DTO347-001° Timer 2000240V L
183 DTO348-001 Fuse I
184 DTO338-001 OO switch I
LES DT03 1 7-001 Azsembly. Plug receptacie for power cord l

| 186 | DTO318-001 Assembly. Plug recepeacle for footswitch | 1

| 187 | DTO320-001 Interlock switch 1|
| B8 DT0321-001 Bracket. interlock switch 1|
|E9 DT0A40-001 Cover, interlock switch I
190 | DO2301-406 Screw M3 x l4mm I
191 028030-242 Lock washer M3 .

Ii 192 026030-232 Wiasher M3 2

193 | 018400831 Screw M4 x Smm 2
194 D2E080-242 Lock washer M4 2
195 DTO322-001 Assembly, work area lamp |
196 | X50228-001 Lamp, work area l
197 D026 1-405 Screw M26 x l4mm 1
198 DTO0324-001 Lamp shade l
199 DT0325-001 Lamp plate I
200 | O1B400-831 Screw M4 x Bmm 2
zn D2R040-242 Lock washer M4 2
202 DTO0332-001 Ground wire, molor I
203 | 060400-812 Screw M4 x Bmm 1
20 D2T040-226 Lock washer 2
205 T-60-4270-01 Power cord ULACSA 200240V |
06 | 7-60-4270-02 Power cord [EC/EC 200240V i
207 T-60-4270-03 Power cord Japan 100/120V I

Parts List



Chapter 8

Key # | Part Number Description Oty |
210 | DTO225-001 Solenoid cover ||
211 | DI18300-331 Screw M3 x 8mm &
212 | 028030-242 Lock washer M3 6
213 | 026030-232 Washer M3 &
214 | 146315-009 Plug. rubber 1
215 | DTO401-001 Shipping caron, Standard STI000 |
216 | DTO408-001 Shipping carton, Vertical ST9000 |
217 DTO406-001 Crperator and Service Manual 1
213 DTOS07-001 Screw, shipping restraint & tag 1




c

capacitor, replacing 42
circult board, replacing 41
clutch, removing 48
crank arm, removing 47

D
door needle guard, replacing 25

E

gjector rods, replacing 28
ejector slide, removing 36
enclosure, removing 24

F

fasteners
adjusting cut 1B
insering into garment 18
loading 16

feed screw. adjusting 33

feed wheel, replacing 31

G
fmoars
aligning 39
replacing 38
H
head assembly, removing 34

|
installation
mounting 11
mounting the vertical ST9000 12
setup 13
unpacking 10

K

knife lever, replacing 37
knife, replacing 29

L

loading fasteners 16
lubrication 54

Index

B
maintenince 53

needle guard, replacing 26
needles. replacing 27

parts
electrical 68

enclosure 38

frame 58

head - external 60, 62
head - internal &4
motor and drive train 66
ordering 57

reactor arm 58

s
solenoid assembly, replacing 44

T

theory of operation 21
timer, replacing 40
troubleshooting
gjection problems 52
fastener problems 51
head stalls or slows down 51
STY000 doesn’t actuate 50





